Hh 8 2 7 9 F 5 — B # ‘1987 Vol.31 No.3 E%11258
Shinko-Pfaudler Engineering Reports

=l X
CONTENTS

o (BEBISEEPYE) Sa A TReET Iy 7 ROGBB e ererrererrer e, 1

The Future of New-glasses and Ceramics

CEBIBREINA AV T 2R~ EDRE Y Y ¥ DN ERERRELEFE o vvv e rerrrriin e 5

Fermentation of Penicillin by Semi-continuous Fluidized Bed Bioreactor System

o AQUATECH System T & BF57 » FRDMAUN (F0D 2) «orrereeireremrinnarereiireeniensisressssensennes 9
Recovery of Nitric and Hydrofluoric Acids from Waste
Pickle Liquor by AQUATECH System (Part II)

o =TT R FlIEPEEERREE v R T A DP[F e B LT R TTR PP 15
Newly Set up System of Experimental Equipment for Model Tests of Agitation

o 6—-1 ﬂWF E?@Hﬁ%ﬁ%%%%% ............ SRR TR PR TP P LTI PR 17
[...]
Dibromochloromethane Tribromomethane Structural formula
(Bromoform) of THMs
CH CH, CI;
CHa. OH
CH;
OH |
CHj
Geosmin 2-methyl isoborneol

F2R »UREWHORBEL

Fig. 2 Structural formula of musty materials

BETRERUHELTWD, ¥ RECKKINRD KEKD
TON (RSB 1, 15 Bl R &5 & TWwo Al
NOREEEL, KERNOEBREE TS & Wb T
%o ZDOTONELS HIGT 5 MBI, Ge T0. 15,
2MIBTO1 pg/efEEic/ah, 2MI BOHINL B
WO REZE S TWnb,

1. 4 SENnE

REAE L TEFRELOEN, THMRONUED L 51T
AICRRE LY 5 2 72 0 BEELBEI N PE 2=, 11
fllT5ZEThHD, CNDBERALTHFESE LT, KEE
R, JKILBE A — Z 7 & TR R L O—BEAL IR TN
LMD E LT, BXRFBACHLUTCHREKE R X Bk
K, THMROAURICH U THEEASEE, £90
B, 4V FEHRAEREF BN S,
2. EYMIBEERICONT

BRFEUKF D7 v 2= 7HEEGITNH S -N &) O
R, BEREOFELSMNEETT 5 TWT100 %NH N %
BrE LT 524, NH-N o BEBZEM L W4, HEDOB
BEANEIY, RIS THMMEESE 5, #2C
LTI, THMORRFIZHR T2 i\ a3
Mo Ewkh, NHe-NE2@E LBk REI®SHZ &
HWE T . T OKBEFIKDEWUBIT T, ~=
T~ AT oo~ TEMEREEE, RESHRESRZR MR L O
BEOEREEDT WD, LLINDOFHEL, AHEHCE
T HWMERMOEX(2~5 hr), NH,-N HHOEX (B
#1E50 g/m3-d BETHH)DOMENRD B, 2 THtti
FBWTE A&7 LEREMEY 345 $ILEEH (713
v 7-G) EE, FBSER LTRSSk F 4 7 2
F Tk, [EPEBOERIKER L LTHEHAINT

TANVIT4VA FTRAI
0.1 Phormidium tenue

BHE1
Phot

BH 2 7S </
Photo.2 Anabaena macrospora

Vol. 31 No. 3 (1987/12)

MR 7y ¥y~ 37




WHUHD A/WRVARVFETwy 75 HR Lz, B1
R 713y 7-GOYEELRT. BIRCA/WA YV
ARNVE 7wy 7 OFER, WHEREOKEZBROTNER
—3.0
2. 1 EBREBHIUEREMG

BARCER Y v —% RT. &EWEMEERE, AR
200 mm, B X2600 mm o#HEHlY 5 L TH D, ZDFEE
Mo R 4mm, HEERL 000 m2/m3 o/ 7+
3y 7-GA5, 1500 mm FELTH b, EBRIC LAk
BNEKTHY Ry 7, BEFT*E CHiEEREE T
h, BTHCHRBELTLS A/WRUVARVFET vy 7 X
DERBREIN TS, [UREIZAK T, EBREH
FEEEE (LV) 120 m/d c—5 & U, ZeiiEsih mRg
(EBCT)18 min, Ze&E 1Ng/minGh %, 7r BiFEHEO
WPEILZEKINTE, ZERUKAIRFIALE, ZKMgtoIEE cHE 1|
DIFEE TIT, KERITEENBERKZFER Ul
2. 2 EBRER

BIT AL TR~ % NH4-N &1,
WA THEHET Do

NH,*-N =L (g/ms-a)

81X SAEFHOWYE

Table 1 Property of porous filter media

NH4"-N FrE@#EEZ

Material " SiOy  Approx 70 %
Specific gravity ‘ 2.5 ~ 2.55
Apparent specific gravity 0.3 ~0.4
Void coefficient Approx 85 %

Pore diameter 3.4 pm

Backwashing

Filtering

<=
EIR HEKEEGEE (A/WKVARVET vy 7)

Fig. 3 Collection of water and aeration

Liquid

100 —— —rr—————
8 [ @ 6 "1 To¢o o o 00 00. =
o =
= ° —_
= <
% o ° é
; 0()‘_0 o a 5
,‘- o “
£, 1
=1 n
“ jas}
i

1 L L. A L i i I3 i L L L e n
0 50 100 150 200

NH¢+ ~ N Load (g/med)

E5 NH4*-N &7 & NHet- N R
Fig. 5 NH4*-N load vs. NH4*-N removal

NH, Nt = D ER= 1000 (g /ma.

i, Q: HAERKE(m3/d)
Lin, Lout : 7k, AHEKD NHy*-N g
(g/m?)
Vu @ HEFEHAR(mS)

2. 2. 1 NHy -Ngfy, NHy'-Nppks, KRic-onwT

#5, 6Bt 4 NHy-NEfje NHo-NgRER, K
BOZRBEAERT. E6EID, I ALBI0A DD
BOWTHRERNMENE Z A0 50, ZIUXEKD NHe*
-N g2:0.07, 0.065 mg/e LB WD TH5b. ¥/-158
HACEWTLREZEDENEZ AR D, ZOFRREL
T, NH-NBERZEICEE L2720 TH5 L EbN,
RELKBRERYED FTRIE, bABEORKM2ETS
T ERDLNDH D kb EYERMTERCE ST, SR
S BECE U CGED ARRRHENLE L D5 THA D,
#F5, 6Btk WT, E/KkD NHy-NBEREWESR
RBHMCER L - BEa %K%, NHy-N &3 150 g/m3-d
FCIRAN, KRR QEHOREETILS % %215
Jro CHIIERKRRCHEMALA 77 30 7-GWBILHE
2, EEE LCHILACHEL TWSEEEL BB D
2. 2. 2 NH4*-N &7 &EEERBETDONT

27 Eic NH-N 715 L B ERERVEY Tde &
kv NHy-N g8, 130 g/m3.d % <3 AR
mL—BThY, FHRIEKTT5.5 %uBin, 130 g/
m3.d WP RIMET LCWL 2 ERbh D,
2. 2. 3 FUK, ABUKOEFBEEREILDOWT

Raw water

Raw water

Backwash
pump
Y| Baclwash
X waste
Process air T
and backwash
b vy
Process
air
Backwash | Backwash
water air Treated
water
Biofilm filtration x
hasin
B4R AR w |

Fig. 4 Flow sheet

100
- 30 ~
- 20 g
- g
50k 10 3
S
- &=

fy L 1 L N} L i 1 1 1 1 1 1 1 1 L 1 L Nl 1 L
VUM % K U6 K B % A e S S e b A e e
Date

FE6E NH,-NERER, KEOZEEZIL

Fig. 6 Variation of NH4*~-N removal, water temp

38 7 7Y F T~

Vol. 31 No. 3 (1987/12)




B HITEUK, MBKOERERELRT. FUkDOEHER
BEoREN, #9910 mg/e ¥ Tk MBEK DEFERE L 2~3
mg/l LRETHDH I ENbI5, TORERER, 13T
NH4*-N Ot L BEEINTWE DT, NHy-N ©
%40 T FUKEFOthORELEBINC LD b0
ThdEBb, SN TCOBEKOEEERESTIFS
ZEIETER . .

2. 2. 4 H=WEMERC T H THMFP oW T

FIRICEK, WEko THMEP #534+, Zh X bk
B BERAR <, BoK & MBIk E ORI R ERIZRD
N, MCAEROENREKED ABMTHEELH 5,
Zhukdnhy, THM#EAER TS X5 gl (Blzido
SV@)%R%LTM%C&Kié&%i%hgf
2. 2. 5 A£YEMEECIE 5 TOX, TOXFP o\

10K EK, MBEKDO T O X % ix$o KIEHE~15 °C
DOEICHEBEENRRVVHEINTRE R E 7,

TOX treat=0.25 xTOX raw—12.5

Z I TOX DR treat: LK, raw : Fuk RIZE
1B Bk, 4088k o TOXFP %574, = b 460 THMFP
LRk, [FUK & ALK & O CEARE M ERIEERD b
ﬁ‘oﬁ:o
2. 2.6 TOCOREEILDONT

B2 FUK, MBEKDOTOC (£BHEIRE) 25RT,

100
= I8 (¢} 00 o ]
g & °
g T o ©
S L ° o
Q
& o o
'gSOﬁ-& 2 i
S S i
-
[SEE N
=
g
£ ° ]

0 50 0 JE
NH4*~N load(g/m3+)

BT NH4-N & 2 ERERERS K
Fig. 7 NH4-N Load vs. decrement of chlorine demand

T T T
l o
10 ° 5 J

Chlorine demand of treated water (mg/ ¢)

Chlorine demand of raw water (mg/4)}

FOE FK, LEKOERERR

Fig. 8 Chlorine demand of raw water, treated water

FRKDTOC, 5 12 mg/g 550 2 DDOFEBRC i
TWaB2, ZHRFKKEFCRERAT 2O LEbN b,
B 2 DM, MEKD T O CERERITHEAI %
BETH D,

2. 2.1 BE, £BOBRELCONT

E13RCEE, 1451 Fe, Mn oEK, AHEKAR
o BEIZ, LVE—ZiL TbEKE LK E DT

T T T T
= 60 b
=
="}
2
. A A
5 50 1 1
E &8 /°
e & ©
S do0f O/ n ~
= O -
= Water temp.
B
o Q :15~20C
= 30+ A: 6~15C|
= A
& 5

20 L L H L

20 30 40 50 60
THMFP of raw water

BIR FUK LBEKO THMFP
Fig. 9 THMFP of raw water, treated water

T T
M

A A
~
E; A A/
k]
g A
= s A ]
::; 20 A
bS] o0 OAO/ ‘Water temp.
5 o AKO 0:15~20C
& % A: 6~15°C
10 L L
10 20 30 40

TOX of raw water (zg/2)

10 FK, WLEKDOTOX
Fig. 10 TOX of raw water, treated water

200 ;
A
o
g
oL
= A o Ie)
= o
2 7aN
P A A
T W A e
5 &y @
s
2 Water temp.
= 0 :15~20°C
45 [e) A 6~15°C
L.
105 500 0

TOXFP of raw water {ng/?)

EUK, JLEKD TOXFP
TOXFP of raw water, treated water

BN
Fig. 11

T 1) @) UKCERES R < THMBAER I WS, HER
@KBCTHITHAEND) ERISLTTHME KD 524
B RIEWE) rE&FhTnd, COWE% THMFP &9

£2) TOX(Total Organic Halide) {&, THM® X 5 i EZgH:
TESTFEOBE ey VL& d, RaTFR0H
a7y v ibAmE b ED LB e U LEMORERZ N

B, BV BELTREDTOOTHY, BELEIIC X BKDE
RERFEDLIEER—DDRETCH D, F/- TOXFPIKXTO

XEHD 5 DMETH Do
Vol. 31 No. 3 (1987/12) o 7 v Fo Bk 39




REZMEMILERD BRI 5 Fzo T IS BT DB 5
LT, THOA/WRVARVIETr Y 7 L0EBBKLTW
DEKDOEENRE N D EFEL BB LHLERMND,
FiBEaE: BifE T &, F72 B0 BB OWTIX, kR
IRRROBUKPRE & FRBRED BRELEYETHY, Fe i,
BELZBRIITEE %OBRER, Mn 2554 %0k
EEIE BN
2.2 8 753y 7-GOMWILEIEOWT

KB £ FRMT TE I N T WS P2 IR
L, ZOMEBE, BHBREOCEYHAL /-, BEER, ¥

HRIRF DA,
BRI A
RIS

RDOERD TH D,
4 B Rl o 5
X{E9.0 °C

Bk NHy*-N ggre 175 mg/e
MK NHe*-N #g 0.14 mg/e
OHTHEE UCiX, BB 4 4 IS s 417
W, V= 2BEHA AT 1 7 BRI25~30 °C TET
B EKEBRAEED it & DWTER Uiz FOREYRIC
e FhiiEst 100 g M4 b o TH B,
i B B 1.3x10° (MP NEHE)
AREERE  1.1x10% (MP NEHE)

T, HAEEEKE NH-N ok b, MHEARE
MY OB D NHy -NERFFHEAEHST 5 &, 203 ng
/A BBz, ZOMEE LD REBRER(N=a—- 2k
B45 e, SPEMFROLGNAZ RREREYET 5o
2. 2. 9 EEHEMEGEEL = - AL OB

BRI ETE & N 0 - AR E DR AT 5 o0

T 1
()
)
> : o o
E" W0 {ﬂ Oo 4
p A /
=
=]
i3
g / 30% removal
= oF P / — 4
(=]
0 8o
& / °©
G
1 1
0 5 10 15

TOC of raw water (mg/¢)
FK, LEKOTOC

TOC of raw water, treated water

B12H
Fig. 12

o
T
!

Turbidity of treated water

Turbidity of raw water

K, SLPEKEEE

Turbidity of raw water, treated water

13
Fig. 13

N=a - RAESFE CENNEKEFER Uiz, EBREEL2RIT
Rt
L KE 4m3/h iR R 1 hr
MBS 2R (V¥4 x 13 mm, 8 mm)
22 K& 8Nm3/h FHEHMAEE 4 md
EI5EIc NH -N &5 & NHL-N B2l B o ME 4 7
o JKiR24~30 *CORIZE#TH Y NHLCl 2ERmL %
B AT 720
ek Y=o~ gk NHy N & #3100 g/m3.d
I LT NHy-N BRERENREL AL T E0b2h b, &
N K U CeEpEmmagg, Bkt 250 g/ms.d
FTEVBREREE LN,
2. 2. 10 &WEMFEEC X531 0ROBE
B2 R AEYEMFIBIC X A0 V0EBREOHEY T,
HORYE & UTREMEBRE LKRBRHO2MI B & Ge
BHRMU T T o/ 2N LD 2MI BDOEE,56 %, 75 %
Mok & BWERE B2, Ge DIE4, [FUKEEMN 29 ng/e
EEWRRE, BRERLEWD, 69 ng/eTii83 wkrEs o
NHBRWEREY B L LEBOBEEOFKTHMVET

DEEETIH /L, WOono MESR 55 & BEbh b,
L0, T
o : Fe
E O : Mn
2
B
< 0
5 05F o 7
=z ®
= o)
DDE! E?E'
0 0.15 1.0

Fe, Mn of raw water (mg/ £}

%14 FUK, MLEEKD Fe, Mn

Fig. 14 Fe, Mn of raw water, treated water

T T T T T

Biofilm-

filtration [11oney comb
3 Of 9~22° ~2
o g %c NEEX il
D | 24~307 U~30°C Y L .
0 CJA [H~-3C Biofilm filtration
)
=
= 150+ N
;U
§ L
<100 ®60 .
| / .~ Honey comb
=
2

YN A
o // ® &
2 A’ A

1 1 1 |
0 30 100 150 200 250

NH4*-N load(g/m3.d)

%15 NH4*-N £fire NHa*-N BRZEHE O BER
Fig. 15 Relationship of NH4*-N load vs. NH4*-N removal rate

10 7 7 v ¥ 7~ HH

Vol. 31 No. 3 (1987/12)




F O TIRAECILBABE L 7~ Phormidium tenue DEE3EWE%
HCTHFHEY T TWde FIVBWEBRERLES-
D, T3y 7-GIEEBRAE U7 P C L KBt T
bbHo SHBEBRERAXEC THE LI WEE LTINS,
2. 3 EYRBEEBROIED

77w 3y -G (BIEFH) %EHL - EhEmE
& (PR, WERMNE—E) EReTW\, LToaR
Yo

1) NHy -N A0 2 aE s/ wEeicid, NHy”

-N &% 150 g/m3-d * TR EM, ARG <

F15991.8 % & B & NH-N grER 51570,

2) WMEERBERVZBE LTS, NH-N Hf#51130

g/m3.d  TiXEH, KECERZFHT5.5 %%

1Bine & f-dpEmiERc & Y EEEREL, BEko

NHy*-N DSt ozzwinBic & v 2~3 mg/¢ ¥

LY XD 2 LI TR,

3) &wEmiFEc L v, THMFP, TOXFP D{E# o
RS b T, W LBEIK O EAFIKE LB 58
Abd ot LHLTOXDESIIMEKEIC I WT
EHMERRWH X,

4) 793y 7 -G OWLEOEELXITY, HNRE
B OBHIFT DO NH =N ERREE 1%, MRk
A A=~ R EIY LBWVERE L,

3 FUY  EMRULEERICONT

BT, BIKEEZRCEWT, SEAEE LTt Y Y -
EERMEER YTV, —BO 7~ 4t TWh, IR
X, HRROBKTREEWTIADRDOKE, #EBEOFME
FEHOBEBCIIEAR L D, BEEOKEKCHT D

£ 2 X AYWEMPEICRT P URBREER
Table 2 Removal of earthy-musty taste and odor by biocontact-
filtration ng/¢(ppt)
| RUN-1 RUN-2
| _
| 2MIB | Ge |2MIB | Ge
_ | . ‘
Raw water | 130 | 20 | 208 | 69
Biocontact-filtration treated
water i 32 1 19 92 ‘ 12
Removal rate (%) ‘ 75 34 : 56 ! 83

B3 X IR
Table 3 Pilot plant specification

Coagulation and sedimentation basin

’ Retention time 60 min tube settler

Ozone contact reaction basin

’ $350 mm X 2
Ozone genarator 15 g/h

GAC adsorption basin

" (Fluidized bed) ¢ 260 mm X2

Rapid sand filtration basin

- - $210 mmx2
{)r;t;;medlate chlorination and re-flocculation Retention time 90 min
160 m/d

Filtration rate

Other equiment

Ozone dosing equipment
Chemical dosing equipment

pH chlorine controller

Intermediate,
chlorination and
re-flocculation
o basin
gj(;:t(x/rptiuu Cte (Free) lf?ll?fd}élud
N0l filtration

basin Alum basin

Ozone Ozone
contact reaction
basin hasin
e ]
D-1
(125 m/d)
*

D-2
(12,5 we/d)

5 E 3 mELHSERYT MR
Photo.3 Pilot plant
Coagulation and
sedimentation hasin
Césy ({Comb.)
NaOll
Alum
Raw —x Fl F )¢ — % —
water <> % @
(Tube settler)
*  Sampling point
<> Sample No.
E16 X
TR LR 7 v —
Fig. 16
Flow sheet

Vol. 31 No. 8 (1987/12)

T 7 v Ko~

41




B4R BELHEY7 Y IHURBRESE

~—O—Raw water -0 GAC
~—0— Sedimentation —@~ Sand fillration

[ |

| I T S T 1

11 )N S S SN T T T U T S A
840 1680 2520 o

'86-+—Aug ——Sep——0Oct—+—Nov.~+—Dec.—H3Jan—+—Feh,——Mar.—

Month

THMFP DFRZ(
Fig. 17 Variation of THMFP

& 100F T
Table 4 Removal earthy-musty taste and i
odor by advanced treatment system E s
(Unit; ng/@) 2t
No. Water ‘ O3 dose | 2-MIB g 50?
2 L
11 | Raw water —_ 153 =]
12 | Sedimentation —_— 95 ol
Treated water {
0.5 ppm 37 volume
13 Ozone 1.0 ppm 23
2.0 ppm 27 %17
3.0 ppm 7
14 03+GAC 2.0 ppm 4
- 1001
18 GAC 0.0 ppm 18

== X0, BRDEANEERL WL LR

WEFEL TS L BbN o 2 o

TRAEZT Y RELNDDTHA H b o 30

RIECA Y Y DEEH RN D P = -
e~

(1) HUR, BECENLZYREET 5. L

@) &, ~vFYOBREBRNKTS D, B

@) vANIROFREL, BEREACHT IR
HEERLS D,

I H T T T 1 T T

Keys
O Filtered water s

A train @ Filtered water + 05
B train @ Filtered water + GAC
A train @ Filtered water + 0; + GACIH

@) FREFECSUOERELRL ¥ %5,
THM &4 V'Y Cid R T & vt TH-
MFP Bt EhEREXRIIED &
MTE D,

LTl 2 B TR ERER & BT
LTA Y'Y - EERGEBERAZIT > TW5DTEOMES
R
3. 1 EBRFEEE

AREERFEL, W EKEE TS IEKEARCS B, £
B7 e~ %8160, RFHELELBIRT, 2845 R3
&, ZORELYRITKRT,

1) %%, BRESCHTIHREEERL, Vv - EE
REBMTRETHER 7Y BB LAELTT-
T, ROV — 7 SOMESRE L fcfdic
BRIEZESRBY O WIAEE TS FATRITLE
L, &Yy - [GEEROAES R e S3EFEO M<fT
5o

2) FEEDRIEENE (Fv—28 A FEE) 20,
BRI B OBKIEAE A MR 3 5 Ao DILER/NE D
HELUNEALLRW, (ZNIREEOBEREC X5
W7 v POFBE LD THD,)

3) FEMERBREEE, bREER A FEHA L AREE L L,
HELZSSZIRIBA/WR VARV F T w2
HWTESEE ST - THRR T 5,

4) PEEREMECS - THEEELELITY, &k
movArurvy JERRTH D, BEGER
HEAT S,

5) CNB—HEOMNEIL, KEEDOLTTbNDB,

3. 2 EBEHBIUERER

=18
Fig. 18

g ) 1 1 1 1 ! l
100 200 300 400 500 600 700 800

Treated water volume (nv)

THMFP & F/KEDBER
Relationship with THMFP and treated water volume

RICEBRZHE R T,
H 42 E: 43R%]<c50 ms
B E B BERIE LCHiBR Sy F, TvaVAEIEL
T NaOH % {#/ L, HEEARIILEKT
FEABEEE Y b TR TEEEAT %,
A V¥ i@EIR 2 ppm FEAL, BRI % 15 min
&35,
EMERERE : LViz10, 15 m/h o 2 ¥, et
1% 6 min T %,
B E: Sv— 2R ALY MERTY, BEBS
Y FEEAT 5o
3. 2. 1 »MUEERECZOWT
RERERZRE T Phormidium tenue ¥EHWEHIEAL, &
MHETREDO 2MI BOBRELEH LA F0REE4ERC
R CHNIDEKD2MI BEEM 153 ng/¢ D4,
FYVvE& 2ppm HEATHZ LT, EERAEKTO 2M
I BEiEIL 4 ng/e L97.4% DrER Y Bir, & Vv DI
AEDOHEMICEE, 2MI BOBRERNEL DI 05D
MBdo MRTHHIEWRLEDOZRTIL, BEEH)HSE8.2 %
Th Do
3. 2. 2 THMFP iw2oW\w<T
FITRc Ao THMFP ok AZE{LxRT. E18H
YK TRED R T b D REEKIC A+ V' v fEME R
1T - 7cE 0 THMFP ofg AE{L%E Rt SNBH LD

42 M7 7 v ¥y~

Vol. 31 No. 3 (1987/12)




BRI W% i L7 BATK (SR

1000
Y& 2 0 PAC 13.7pm [CAna o
e A7

AKISBIFEK) % LR D BET 525, KK 0
\ I
A

o

T—1
=

DB EFKEE DRI AL NRERITE S 7 70

(/zg/ﬁ)

1 1 1 L 1 1 1 10 1 1

BHBGEIED DY, ¥WHOY A 13 o i /

A v (CHCls T 30 g/0) LTOkRE 5 I \

BTWi, Chix7v— 784> FMAEAT 30k é\l per— o
N . N e ﬁJ ’5,(-4(’ ” kY Sand

DEICEMIR, Ay, BT 2t i/ \Z k i

TWBhdThHb L Bbh b, N booad

3. 2. 3 Fe, Mn olEIDNT

F19iz Fe, #|20Ric Mn 0 BE (L%
RTe TNB LD Fe, Mn hiz @k, Month
. R B19E HORAZL
EPERIEC & Y BREENBH, AV Fig. 19 Variation of Fe by ozone and granular activated carbon
SEHRE $HRIZ D Bvie v, R 20

min OHhEER X OBFERC X1, Kk

86-{—Aug.—i—Sep.——!—Oct.——+——Nov.—f—Dec.‘—-+’87~Jan.——-i—Feb.~—-l—Mar.—

DBEEMSr T % Fe, Mn 11ITIFRL TR E
TED I EDbAB ol | e e 0 ]
2.3 AV EMRLEEROE L5 ol T L A A 1 A Il
(1) AUR (2MIB) Ofkicr, +Y 3 ol
¥ EERDAEIEHTH Do —_
(2) THMFP i 3@KE& o #imc vk 5 y»f
KRIZEL n o TWL A, BiEgkie+ 30
VYo EMERMBED X 5 R IR B ar
nY, fimEERE 01 mg/o) BT ok il
( )Ej;;i;h Do Fe. M - *86-+——Aug —+—Sep—+—Oct —+— Nov.—+—Dec.— 8] —Jan— I —Feh—i—
3 7n—iZB8 T Fe, Mn g
BRI, BERSIHETE 5o BNE <~y ORALN o
L T U Fig. 20 Variation of Mn by ozone and granular activated carbon
BlE, BFKOBELECOWTIEY H~
oo DB EBWLWK, RemKierdbERIEE < 3) \KIE—, KhoR&WE, KEFEENZ, 1985, Vol 8
RBEDE BN, ZOMERAEELEESFOMETR No. 11, p. 16
<, KOHE A~ 2 OFET S 55, Mitiz, SEFCHE 41)v ‘Eﬁm-z omﬁ*@%’i IKETEEHIZ, 1985, Vol. 8
N N e g YN o. 11, p.
Efﬁinﬁf?: 200 BWLL, IV REAKED BIBRLIZL 5 %;‘gi%gzﬁgﬁwﬁi%?éﬂ% -
RRBEATI D), SHECHE) SHRBE R 6) EFERER, USEPA i SRKE b ) et 4 25 BB
BRI AR A TRILBELEFET, 1985, AEXHERRRKL, p. 246
(B3R 7) BAHBEEEEREESTEE, LKRBRS%1986, H
1) FHRELE, FAERIARTS8% LKk, 1980, HasiiR AIKE W%, p 646
p. 83 8) WANRAERELR, 4V NHEAARES, 1984, Ky
2) FHREZ, 7G8E T U w2 21983, FEMIEHR p. 4 RMEE, H53EBI1E, p. 42

Vol. 31 No. 3 (1987/12) o 7Y ¥~ 43




I %= H

A
ar

H B

Cooling Tower for Industial Use

(MBS B

&5 I E I
Hiroyuki Yoshikawa

Basic theory and types and history of cooling tower were described in the previous article.
This paper describes tower components and some designing points to be paid attention for
noise reduction, visible plume abatement and power saving etc.

“Some of major tower components have been replaced by plastic materials to achieve design
requirements for weight-saving, high performance efficiency and long service-life.

Once much effort was consumed to develop low noise cooling towers to meet governmental
regulations. Now, power saving and visible plume abatement have become new concerns.

T Z M =
U EME O BB A BAkA L C254E I in B D A S
EINETORRY F LOBEOBIEOHKE - B>
WCRBAT A & HAE Ui,

BIENZ S A B 4 2 BB, BREOBELEBKT
DWTIHRA L 22, SERGHBOBMES, #it oy
BHIER LCOWTRNT 5,

e FoOWEHEEIEL TR, BEB2RtL 5\ 08
A, BT BT ELEE, SEOEAELHENTLIZ L
Zl, Hx0EELWRBIZBIOBRCES 2L & L,
1. BHEOERER LVHE
CEHEE OB ER A KRBT B &

HEEE

K/ Bk EEE
TR
KRB R
HFEKER

g/ GVEE/ Vv — S

LB, MHEE, EXHEGHE L LEVBROERD 5
Td, CNHOERCTEEING, (1R
1. 1 SEéEMPE

HREADETRACER T2 &, Ki4, s, gHar
7Y — P BRFEHARLDOTH D 7V AT X HEEAL,
FRERED = ~ X DL WEPNTES THEREE /- X EELS A
BEhBBE1REZ W,

BT BB SRR BEEXNhD 7~ X 8%, K
M, 88, Har s ) -t a0 dbabEoEECHE
LB BN EREIND, FGHED 7 v v F 2FGHRIC